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this report.
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4 Test Summary

Report No: GTSE12040030701

Test Item Section in CFR 47 Result
Antenna requirement 15.203/15.247 (c) Pass
AC Power Line Conducted Emission 15.207 Pass
Conducted Peak Output Power 15.247 (b)(3) Pass
6dB Occupied Bandwidth 15.247 (a)(2) Pass
Power Spectral Density 15.247 (e) Pass
Band Edge 15.247(d) Pass
Spurious Emission 15.205/15.209 Pass

Pass: The EUT complies with the essential requirements in the standard.
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5 General Information

5.1 Client Information

Report No: GTSE12040030701

Applicant:

Maxevis (China) Electronics Co., Ltd.

Address of Applicant:

Dongjiang Colinda Industrial Park, Yulu, Gongming, Shenzhen

Manufacturer:

Maxevis (China) Electronics Co., Ltd.

Address of Manufacturer/

Dongjiang Colinda Industrial Park, Yulu, Gongming, Shenzhen

5.2 General Description of E.U.T.

Product Name:

10 inch Tablet PC

Model No.:

Qpad C-1010111, MX-10C, MX-10S, MX-10A, MX-10CS, MX-10G

Operation Frequency:

2412MHz~2462MHz (802.11b/802.11g/802.11n(H20))
2422MHz~2452MHz (802.11n(H40))

Channel numbers:

11 for 802.11b/802.11g /802.11n(H20)
7 for 802.11(H40)

Channel separation:

5MHz

Modulation technology:
(IEEE 802.11b)

Direct Sequence Spread Spectrum (DSSS)

Modulation technology:
(IEEE 802.11g/802.11n)

Orthogonal Frequency Division Multiplexing(OFDM)

Antenna Type:

Integral

Antenna gain:

2dBi (declare by Applicant)

Power supply:

MODEL: THX-005150KB

Input: AC 100-240V 50/60Hz 0.65A
Output: DC 5.0V 1.5A

DC 3.7V Li-ion Battery

Remark:

Only the model Qpad C-1010111 was tested. MX-10C, MX-10S, MX-10A, MX-
10CS, MX-10G and Qpad C-1010111 are identical in the same PCB layout, interio
structure and electrical circuits. The only differences are the model name and
appearance color for commercial purpose.

Global United Technology Services Co., Ltd.

Project No.: GTSE120400307RF
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Operation Frequency each of channel

Channel Frequency Channel Frequency Channel Frequency Channel Frequency
1 2412MHz 4 2427MHz 7 2442MHz 10 2457MHz
2 2417MHz 5 2432MHz 8 2447MHz 11 2462MHz
3 2422MHz 6 2437MHz 9 2452MHz
Note:

In section 15.31(m), regards to the operating frequency range over 10 MHz, the Lowest frequency, the middle frequency, and
the highest frequency of channel were selected to perform the test, and the selected channel see below:

802.11b/802.11g/ 802.11n(H20)

Channel Frequency

The lowest channel 2412MHz

The middle channel 2437MHz

The Highest channel 2462MHz

802.11n(H40)

Channel Frequency

The lowest channel 2422MHz

The middle channel 2437MHz

The Highest channel 2452MHz

Global United Technology Services Co., Ltd.
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102

Project No.: GTSE120400307RF
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Report No: GTSE12040030701

5.3 Test mode

Transmitting mode Keep transmitting mode.

We have verified the construction and function in typical operation. All the test modes were carried out with the EUT in
transmitting operation, which was shown in this test report and defined as follows:

Per-scan all kind of data rate in lowest channel, and found the follow list which it was worst case.

Mode Data rate
802.11b 1Mbps
802.11g 6Mbps

802.11n(H20) 6.5Mbps
802.11n(H40) 13.0Mbps

Final Test Mode:

According to ANSI C63.4 standards, the test results are both the “worst case” and “worst setup” 1Mbps for 802.11b, 6Mbps

for 802.11g , 6.5Mbps for 802.11n(H20), 13Mbps for 802.11n(H40)

5.4 Test Facility

The test facility is recognized, certified, or accredited by the following organizations:

o FCC —Registration No.: 600491

Global United Technology Services Co., Ltd., Shenzhen EMC Laboratory has been registered and
fuly described in a report filed with the (FCC) Federal Communications Commission.
The acceptance letter from the FCC is maintained in out files. Registration 600491, July 20, 2010.
e Industry Canada (IC)
The 3m Semi-anechoic chamber of Global United Technology Services Co., Ltd. Has been

Registered by Certification and Engineering Bureau of Industry Canada for radio equipment testing with Registration

No.: 9079A-1.

5.5 Test Location

All tests were performed at:

Global United Technology Services Co., Ltd.
Address: 2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District, Shenzhen, China
Tel: 0755-27798480

Fax: 0755-27798960

5.6 Other Information Requested by the Customer

None.

5.7 Description of Support Units

None.

Global United Technology Services Co., Ltd. Project No.: GTSE120400307RF
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102
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5.8 Test Instruments list

Report No: GTSE12040030701

Radiated Emission:

Item Test Equipment Manufacturer Model No. InvEr:)tlory (n?nil-'(?;-tfy) (E:]lﬁ_%edfiy?f
1 3m Semi- Anechoic ZhongYu Electron | 9.2(L)*6.2(W)* 6.4(H) | GTS250 Mar. 29 2012 | Mar. 28 2013
Chamber
Control Room ZhongYu Electron | 6.2(L)*2.5(W)*2.4(H) | GTS251 N/A N/A
3 EMI Test Receiver Rohde & Schwarz ESU26 GTS203 Jul. 04 2011 Jul. 03 2012
4 BiConiLog Antenna SCHWARZBECK VULB9163 GTS214 Feb. 252012 | Feb. 24 2013
MESS-ELEKTRONIK
Double -ridged waveguide, SCHWARZBECK
5 9120D-829 GTS208 | June 302011 | June 29 2012
horn MESS-ELEKTRONIK
6 Horn Antenna ETS-LINDGREN 3160 GTS217 Mar. 29 2012 | Mar. 28 2013
7 EMI Test Software AUDIX E3 N/A N/A N/A
8 Coaxial Cable GTS N/A GTS213 Mar. 31 2012 | Mar. 30 2013
9 Coaxial Cable GTS N/A GTS211 Mar. 31 2012 | Mar. 30 2013
10 Coaxial cable GTS N/A GTS210 Mar. 31 2012 | Mar. 30 2013
11 Coaxial Cable GTS N/A GTS212 Mar. 31 2012 | Mar. 30 2013
12 | Amplifier(100kHz-3GHz) HP 8347A GTS204 Jul. 04 2011 Jul. 03 2012
13 | Amplifier(2GHz-20GHz) HP 8349B GTS206 Jul. 04 2011 Jul. 03 2012
Pre-amplifier AFS33-18002
14 Rohde & Schwarz GTS218 | June 30 2011 | June 29 2012
(18-26GHz) 650-30-8P-44
15 Band filter Amindeon 82346 GTS219 | June 30 2011 | June 29 2012

Conducted Emission:

Item Test Equipment Manufacturer Model No. Inv;r:)t.ory (rr?ril-.(?;-t;y) ir?]l;r?-l:jedij?)e
1 Shielding Room ZhongYu Electron | 7.0(L)x3.0(W)x3.0(H) | GTS252 Jul. 04 2011 Jul. 03 2012
2 EMI Test Receiver Rohde & Schwarz ESCS30 GTS223 Jul. 04 2011 Jul. 03 2012
3 10dB Pulse Limit Rohde & Schwarz N/A GTS224 Jul. 04 2011 Jul. 03 2012
4 LISN Mgggvgf;(zsgggn( NSLK 8127 GTS226 Jul. 04 2011 Jul. 03 2012
5 LISN ETS-LINDGREN 3816/2 GTS232 Jul. 04 2011 Jul. 03 2012
6 Coaxial Cable GTS N/A GTS227 Mar. 31 2012 | Mar. 30 2013
7 EMI Test Software AUDIX E3 N/A N/A N/A

Global United Technology Services Co., Ltd.

2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
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6  Testresults and Measurement Data
6.1 Antennarequirement:

Standard requirement: ‘ FCC Part15 C Section 15.203 /247(c)

15.203 requirement:

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the responsible
party shall be used with the device. The use of a permanently attached antenna or of an antenna that uses a
unique coupling to the intentional radiator, the manufacturer may design the unit so that a broken antenna can be
replaced by the user, but the use of a standard antenna jack or electrical connector is prohibited.

15.247(c) (1)(i) requirement:

(i) Systems operating in the 2400-2483.5 MHz band that is used exclusively for fixed. Point-to-point operations may
employ transmitting antennas with directional gain greater than 6dBi provided the maximum conducted output

power of the intentional radiator is reduced by 1 dB for every 3 dB that the directional gain of the antenna exceeds
6dBi.

E.U.T Antenna:

The antenna is Integral antenna, the best case gain of the antenna is 2dBi

Global United Technology Services Co., Ltd.

Project No.: GTSE120400307RF
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102
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6.2 Conducted Emissions

Report No: GTSE12040030701

Test Requirement:

FCC Part15 C Section 15.207

Test Method:

ANSI C63.4:2003

Test Frequency Range:

150KHz to 30MHz

Class / Severity:

Receiver setup:

RBW=9KHz, VBW=30KHz, Sweep time=auto

Limit: Limit (dBuV)
Frequency range (MHz) Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50
* Decreases with the logarithm of the frequency.
Test setup: Reference Plane

| LISN LISN
40cm 80cm
=X Filter |— AC power

Equipment E.UT

EMI
Receiver

Test table/Insulation plane

Remark:

ELUT Fquipment Under Test

LISN Line Impedence Stabilization Network
Test table height=0 8m

Test procedure:

1. The E.U.T and simulators are connected to the main power through a line
impedance stabilization network (L.I.S.N.). This provides a 500hm/50uH
coupling impedance for the measuring equipment.

2. The peripheral devices are also connected to the main power through a LISN
that provides a 50ohm/50uH coupling impedance with 50ohm termination.
(Please refer to the block diagram of the test setup and photographs).

3. Both sides of A.C. line are checked for maximum conducted interference. In
order to find the maximum emission, the relative positions of equipment and all
of the interface cables must be changed according to ANSI C63.4: 2003 on
conducted measurement.

Test Instruments:

Refer to section 5.8 for details

Test mode: Refer to section 5.3 for details
Test results: Pass
Measurement data:
Global United Technology Services Co., Ltd. Project No.: GTSE120400307RF

2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,

Shenzhen, China 518102
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Report No: GTSE12040030701

Line:
MLEWI (dBuW)
T0
0 | FCC PART15 CLASSE QP
50 FCC PART1S CLASSE AV
40 L
1
30
20
10
W35 2 5 1 2 5 10 20 30
Freguency (MHE)
Condition : FCC PART1S5 QP LISN(2011) LINE
Test Node : WIFI maode
Test Engineer: Collin
Fead LISN Cakle Limit  Ower
Freq Level Factor Loss Level Line Limit Remark
NHz dBuV dB 4B dBuV  dBuV dB
1 0.187 50,93 0,66 0.10 51.69 54,15 =12 46 QP
2 0,187 41,52 0,66 0.10 42,28 54,15 -11. 87 Average
3 0.312 40.79 0.61 0.10 41.50 59 93 -18.43 QP
d 0,312 31.23 0,61 0.10 31.94 49 93 <17, 99 Average
5 0,800 42,60 0,50 0,10 43,20 55 00 -12, 80 QF
6 0,300 33,37 0.50 0,10 35.97 46,00 -1Z2,03 Average
T 3.943 36,16 0,32 0.10 36.58 55,00 -19.42 QF
8 3.943 Z27.69 0.32 0,10 28,11 d6.00 -17.89 Average
4 10.564 38,41 0.22 0.20 38,83 60.00 -21.17 QP
10 10,564 29,52 0,22 0,20 29,94 50,00 =20, 06 Average
11 29.527 39,33 0,10 0,23 39.66 60,00 -Z0.34 QP
12 29,527 30,17 0,10 0,23 30.50 50,00 =19, 50 Average

Global United Technology Services Co., Ltd.

Project No.: GTSE120400307RF

2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,

Shenzhen, China 518102
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Report No: GTSE12040030701

Neutral:
ggLevel (dBuv)
o
60 = e FCC PART15 CLASSB OP
—--..‘__\_‘_‘_ J
) FCC PART15 CLASSBE AV
0 e £ |
4 I, i
40 [ ib
30 ! 1
20
10
0
035 2 5 1 2 5 10 20 30
Fregquency (MHz)
Condition  : FCOC PART15 QP LISN{(2011) NEUTRAL
Test Node : WIFI mode
Test Engineer: Collin
Read LISN Cable Limit  Ower
Freq Level Factor Loss Level Line Limit Remark
MHz  dBuV dB dé dBuV  dBuV dB
1 0.187 51.24 0.66 0.10 5200 64.15 -12.15 QP
2 0.187 42.56 0.66 0,10 43 .32 54,15 -10. 83 Average
3 0.497 40.44 0.5 0,10 41.10 56,05 -14.95 QP
4 0.497 31.23 0.%6  0.10 31.89 46.05 -14.16 Averase
5 0.844 43,60 0,50 0,10 44,20 56.00 -11,80 gF
6 0.844 34.54 0.50 0.10 35.14 46.00 -10.86 Average
T 1.249 41,71 045 0,10 42,26 56.00 -13.74 gP
8 1.249 32,17 0.45 0,10 32.72 46.00 -13.28 Average
9 14.124 36.47 0.20 0.20 36,87 60.00 -23.15 QP
10 12.124 27,48 0.20 0,20 27.88 B0.00 =22.12 Average
11 24,790 42,53 0,12  0.21 42,86 €0.00 -17.14 QF
12 24,790 33.37 0,12 0.21 33.70 B0.00 =16.30 Average
Notes:
1. Aninitial pre-scan was performed on the line and neutral lines with peak detector.
2. Quasi-Peak and Average measurement were performed at the frequencies with maximized peak emission.
3. Final Level =Receiver Read level + LISN Factor + Cable Loss
Global United Technology Services Co., Ltd. Project No.: GTSE120400307RF

2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
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6.3 Conducted Peak Output Power

Test Requirement: FCC Part15 C Section 15.247 (b)(3)
Test Method: ANSI C63.4:2003 and KDB558074 D01 Meas Guidance
Limit: 30dBm
Test setup: Spectrum Analyzer

s

A= ooo
Y o |
s
/ (==Y E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments: Refer to section 5.8 for details
Test mode: Refer to section 5.3 for details
Test results: Pass

Measurement Data

Peak Output Power (dBm)
Test CH Limit(dBm) Result
802.11b 802.11g 802.11n(H20) 802.11n(H40)
Lowest 11.44 9.15 8.53 7.42
Middle 11.22 9.14 8.24 7.22 30.00 Pass
Highest 11.10 9.06 8.04 7.06

Test plot as follows:

Global United Technology Services Co., Ltd. Project No.: GTSE120400307RF
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102
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‘ Test mode: 802.11b
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 3.94 dBm
Ref 21 dBm *Att 20 dB SWT 2.5 ms 2.412160256 GHz
20 Offset 1 dB
—10
4
o
10 // ™~
-
3G --20 V/// \\\
e ~
| _40 MM AU N
T —
| _60 PS
L _70 328
A
Center 2.412 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 14 MHz Power 11.44 dBm
Lowest channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 4.02 dBm
Ref 21 dBm *Att 20 dB SWT 2.5 ms 2.437059503 GHz
20 Offset 1 dB ||
10 +
Lo
L
--10
1 PK|
MIE] f--20 ///, ™
rw”h”’ LVL
--30 VAA»&
M M ol
L 4%\
--50
| _60 PS
| _70 3DB
AC
Center 2.437654535 GHz 3.713 MHz/ Span 37.13 MHz
Tx Channel
Bandwidth 14 MHz Power 11.22 dBm
Middle channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 3.57 dBm
Ref 21 dBm *Att 20 dB SWT 2.5 ms 2.461642981 GHz
20 Offset 1 dB
10 +
o R [ A
1 PRI
MAXH [l SB¥le}
L LVL
—_30 Ww—' \ M’_\’
agrdd Nt
--50
| _50 PS
-
Center 2.462 GHz 3.713 MHz/ Span 37.13 MHz
Tx Channel
Bandwidth 14 MHz Power 11.10 dBm
Highest channel
Global United Technology Services Co., Ltd. Project No.: GTSE120400307RF
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Test mode: 802.11g
“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -0.60 dBm
Ref 21 dBm “Att 20 dB SWT 2.5 ms 2.413745555 GHz
20 Offset 1 dB
10
1
P A
-0 /./'V"“’“ = ~ A~ MM»*-—~\ -
B >
]
MED |-20
LVL
L _30 i 4\'\
L _40 PRt ™y
et W
- _60 PS
L _70 30B
AC
Center 2.412 GHz 4.95103 MHz/ Span 49.5103 MHz
Tx Channel
Bandwidth 22 MHz Power 9.15 dBm
Lowest channel
“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -0.79 dBm
Ref 21 dBm *Att 20 dB SWT 2.5 ms 2.441548077 GHz
20 Offset 1 dB
10
L
o == —
o
3Gl —-20 v
LVL
L 30 M”M
| _40 MNW ]
AsCNNJu VXTI
| _60 PS
L _70 3DB
AC
Center 2.4365 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 22 MHz Power 9.14 dBm
Middle channel
“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -1.01 dBm
Ref 21 dBm “Att 20 dB SWT 10 ms 2.464920000 GHz
20 Offget 1 dB |
10
1
-0 o p— P
oo W N
20 E A
= " LVL
| _ s o
40 ‘“ﬁ”MM Mo
P bl
| _60 PS
L _70 3DB
AC
Center 2.462 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 22 MHz Power 9.06 dBm
Highest channel
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GTS

Report No: GTSE12040030701

‘ Test mode:

802.11n(H20)

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -1.64 dBm
Ref 21 dBm *Att 20 dB SWT 2.5 ms 2.416206731 GHz
20 Offset 1 dB ||
—10
-
o WW WWI\‘
[ i N
—-20
LvVL
—-30 M M‘\M
] M
--40
b mh,ww T
—-60 PS
| 70 3DB
AC
Center 2.412 GHz 5.25 MHz/ Span 52.5 MHz
Tx Channel
Bandwidth 22 MHz Power 8.53 dBm
Lowest channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -1.35 dBm
Ref 21 dBm *Att 20 dB SWT 2.5 ms 2.438602564 GHz
20 Offdet 1 dB ||
—10
-0 5
L F/W‘MM\N ‘MM\,\\
W I,
—-20
“\u LVL
--30 m
e i
L _40 » Py,
gt M’Ml A
60 PS
| 70 3DB
AC
Center 2.437 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 22 MHz Power 8.24 dBm
Middle channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -2.27 dBm
Ref 21 dBm *Att 20 dB SWT 2.5 ms 2.459275641 GHz
20 Offdet 1 dB ||
—10
- =
0 /W‘M.MMMW\
—-10 -
A
|20 A Ny
L _30 Ww/ \w\’\w LVL
| _40 .uu/“’J '\kml
A Mu/v ey
| 60 PS
__70 3DB
AC
Center 2.462 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 22 MHz Power 8.04 dBm

Highest channel

Global United Technology Services Co., Ltd.
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Project No.: GTSE120400307RF
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GTS

‘ Test mode:

Report No: GTSE12040030701

802.11n(H40)

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -5.83 dBm
Ref 21 dBm *Att 20 dB SWT 2.5 ms 2.413826923 GHz
20 Offset 1 dB ||
—10
Lo 4
—-10
1 PK] /
il —-20
LvVL
—-30 /
—-40 = VAY \MW‘\M
SO ] N \
—-60 PS
| _70 3DB
AC
Center 2.422 GHz 10 MHz/ Span 100 MHz
Tx Channel
Bandwidth 44 MHz Power 7.42 dBm
Lowest channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -5.77 dBm
Ref 21 dBm *Att 20 dB SWT 2.5 ms 2.428506410 GHz
20 Offdet 1 dB "
—10
o ;
—-10 F
1 PK - /
MIE0 -20
J LVL
—-30
--40
W
ABOAML: MW At
| _60 PS
L _70 3DB
AC
Center 2.437 GHz 10 MHz/ Span 100 MHz
Tx Channel
Bandwidth 44 MHz Power 7.22 dBm
Middle channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -5.78 dBm
Ref 21 dBm *Att 20 dB SWT 2.5 ms 2.442064103 GHz
20 Offdet 1 dB "
—10
L,
| A P AAMA
e O Ji
il —-20
J LVL
—-30
=40 ~/ ]
AL »qf/r~\f
| 60 PS
__70 3DB
AC
Center 2.452 GHz 10 MHz/ Span 100 MHz
Tx Channel
Bandwidth 44 MHz Power 7.06 dBm

Highest channel

Global United Technology Services Co., Ltd. Project No.: GTSE120400307RF
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,

Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 17 of 67



GTS

6.4 Emission Bandwidth

Report No: GTSE12040030701

Test Requirement:

FCC Part15 C Section 15.247 (a)(2)

Test Method:

ANSI C63.4:2003 and KDB558074 D01 Meas Guidance

Limit:

>500KHz

Test setup:

Spectrum Analyzer

o o
i e o

~]
o i o

[— e |

oD

E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 5.8 for details

Test mode: Refer to section 5.3 for details
Test results: Pass
Measurement Data
Emission Bandwidth (MHz) o
Test CH Limit(KHz) Result
802.11b 802.11g 802.11n(H20) 802.11n(H40)
Lowest 10.38 16.83 17.75 36.30
Middle 10.22 16.59 17.75 36.14 >500 Pass
Highest 10.63 16.55 17.67 36.22

Test plot as follows:

Global United Technology Services Co., Ltd.
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Project No.: GTSE120400307RF
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Report No: GTSE12040030701

Test mode: 802.11b

® RBW 300 KHz pelta 1 [T1 ]
“VBW 1 MHz

Ref 21 dBm Att 20 dB SWT 2.5 ms 10.384615385

20 offdet 1 dB Warkdr T LTL(1

93 dBm
2.406711538 cHz|IEM
Varkdr 2 [T1[1
1 Py N 41 dBm
= 3 2.411501346 GHz

: S— ey N—— 1 B

W Bm

Center 2.412 GHz 1.5 MHz/ Span 15 MHz

Lowest channel

® RBW 300 kHz pelta 1 [T1 ]
VBW 1 MHz 0.12 d8
Ref 21 dBm Att 20 dB SWT 2.5 ms 10.216346154 MHz
[20  Oofféet 1 4B Varkar I [T1
2.43187!
B Varkdr 2 [T1[1
AN .09 dBm
VAXH 2 e G
> 2.437748102 Gz
o~ o~~~
1 1
§ }{OVVE‘%,‘;AJJ P S
» A\
P
Center 2.437 GHz 1.5 WHz/ Span 15 MHz
@ “RBW 300 kHz Delta 1 [T1 ]
VBW 1 MHz 0.19 dB
Ref 21 dBm Att 20 dB SWT 2.5 ms 10.625000000 MHz
20 Ooffyet 1 4B arkqr 1T T[]
8
B Marke
ANEK) -¢.86 dem
] M 2.461759615 Ghz|
I e————
F T trind o, .
B {D1,BIEG dem =

Wia |

Center 2.462 GHz 1.5 WMHz/ Span 15 MHz

Highest channel

Global United Technology Services Co., Ltd. Project No.: GTSE120400307RF
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 19 of 67



Report No

: GTSE12040030701

Test mode: 802.11g

“RBW 300 kHz
VBW 1 MHz
SWT 2.5 ms

Delta 1 [T1 ]
0.17 dB
16.826923077 MHz

Ref 21 dBm Att 20 dB

20" Off$et 1 dB Tarkqr I LTL(T
-1%.12 dem
2.40362¢603 GHz (IFM
B Varkdr 2 [T11
1 P -§.04 dem
AXH] 2.414003205 Ghz
1 by MMW—N’“V«J\AM 1

.y

S
Y

4 dBm

Ve

~J:

Center 2.412 GHz 2.5 MHz/ Span 25 MHz

Lowest channel

® RBW 300 kHz pelta 1 [T1 ]
“VBW 1 MHz 0.46 dB
Ref 21 dBm Ate 20 dB SUT 2.5 ms 16.586538462 MHz
[20” Offget 1 gB TMarkdr T LT1]T
~13.81 dem
2428700731 GHz |
Varkdr 2 [T1[1
-¢.75 dem
2.441801692 GHz
| I . tpbtao | ppronsirieboa b, |, 1
b1 7#, s dBm Vk
[ ‘M“M
Center 2.437 GHz 2.5 MHz/ Span 25 MHz

Middle channel

“RBW 300 kHz Delta 1 [T1 ]

VBW 1 MHz -0.49 dB
Ref 21 dBm Att 20 dB SWT 2.5 ms 16.546474359 MHz
20 Offyet 1 4B arkqr 1 LTL1(]
12.64 dBm
2453744795 cHz [
Markgr 2 [T1]1
ANEK) -¢.71 dBm
WA 2465004246 az]
2
L Lt A Al Www
1 7?, 1 dBm \
p
Center 2.462 GHz 2.5 MHz/ Span 25 MHz

Highest channel

Global United Technology Services Co., Ltd.
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Project No.: GTSE120400307RF
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Report No: GTSE12040030701

Test mode: 802.11n(H20)

® “RBW 300 kHz pelta 1 [T1 ]
VBW 1 MHz 0.00 dB

Ref 21 dBm Att 20 dB SWT 2.5 ms 17.748397436 MHz

20~ offget 1 48 arkar T LIT]T
-14.45 dem
2.403105%769 GHz (IEM
Varkdr 2 71 (1
1 PK -1.71 dem
NI 2.408634615 Ghz

“n

bt PENL T, WANTIY TS VRPN P P TN PO

e " T
" U,
L My

Start 2.3995 GHz 2.5 MHz/ Stop 2.4245 GHz

Lowest channel

® RBW 300 kHz pelta 1 [T1 ]
VB 1 MHz 0.84 dB
Ref 21 dBm Att 20 dB SWT 2.5 ms 17.748397436 MHz

[20” Offget 1 gB Varkgr T [TL1[1
-14.51 dem

2.428104769 GHz [N
Markgr 2 [T1[]
-1.73 dem

2.431011859 GHz

Ry, n T AW TPy PN

—viia &
A N,
i <

Center 2.437 GHz 2.5 MHz/ Span 25 MHz

Middle channel

® “RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz 0.45 dB
Ref 21 dBm Att 20 dB SWT 2.5 ms 17.668269231 MHz

20 Offyet 1 4B arkqr 1 LTL1(]
14.19 dBm

> 453144833 GHz [N
Varkdr 2 [T1[1

~{.64 dBm
2466364987 Ghz

1
ME

_ ' Mg sttt | adak ot
A ST

1 ¥13.¢4 dBm

Center 2.462 GHz 2.5 WHz/ Span 25 MHz

Highest channel

Global United Technology Services Co., Ltd. Project No.: GTSE120400307RF
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102
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Report No: GTSE12040030701

Test mode: 802.11n(H40)

® “RBW 1 MHz pelta 1 [T1 ]
VBW 3 MHz :

Ref 21 dBm Att 20 dB SWT 2.5 ms 36.29807
20" Off$et 1 dB Tarkqr I LTL(T
-11.66 dem

2.403891026 GHz (IFM
Markdr 2 [T1]1
1 PK -4.73 dBm
VIEV 2.410701923 GHz

“n

1l A”‘MM'M WMNMM 1

il ‘
ol )

Center 2.422 GHz 5 MHz/ Span 50 MHz

Lowest channel

® RBW 1 MHz pelta 1 [T1 ]
“VBW 3 MHz 0.44 dB
Ref 21 dBm Att 20 dB SWT 2.5 ms 36.137820513 MHz
[207 Offget 1 dB TMarkq

2.41897{154 cHz [N
Varkdr 2 [T1[1

- dBm
2.42401 GHz

e e MM\W«M» WAy 1

Ww
)1/711 .29 dBm \

- §

Center 2.437 GHz 5 MHz/ Span 50 MHz

Middle channel

® “RBW 1 MHz Delta 1 [T1 ]
VBW 3 MHz 0.08 dB

Ref 21 dBm Att 20 dB SWT 2.5 ms 36.217948718 MHz
20 Offyet 1 4B arkqr 1 LTL1(]
11.44 dBn

2.43380]026 GHz [N
Varkdr 2 [T1[1

HNEK) -4.42 dem
ViEW) 2.448714744 GHz

/ VO

Center 2.452 GHz 5 MHz/ Span 50 MHz

Highest channel

Global United Technology Services Co., Ltd. Project No.: GTSE120400307RF
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102
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GTS

Report No: GTSE12040030701

6.5 Power Spectral Density

Test Requirement: FCC Part15 C Section 15.247 (e)
Test Method: ANSI C63.4:2003 and KDB558074 D01 Meas Guidance
Limit: 8dBm
Test setup:
Spectrum Analyzer
1 = ggg
s o |
- oo E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments: Refer to section 5.8 for details
Test mode: Refer to section 5.3 for details
Test results: Pass

Measurement Data

Power Spectral Density Power Spectral Density o
Test CH (dBm/100KHz) BWCF (dBm/3KHz) Himit Result
(dBm/3KHz)
802.11b 802.11g 802.11b 802.11g
Lowest -4.71 -11.54 -15.20 -19.91 -26.74
Middle -2.57 -11.89 -15.20 -17.77 -27.09 8.00 Pass
Highest -4.32 -11.50 -15.20 -19.52 -26.70
Power Spectral Density Power Spectral Density o
Test CH (dBm/100KHz) BWCF (dBm/3KHz) Limit Result
(dBm/3KHz)
802.11n(H20) | 802.11n(H40) 802.11n(H20) | 802.11n(H40)
Lowest -11.57 -15.61 -15.20 -26.77 -30.81
Middle -11.59 -15.85 -15.20 -26.79 -31.05 8.00 Pass
Highest -11.96 -15.92 -15.20 -27.16 -31.12
Remark: BWCF = 10log(3 kHz/100 kHz)= -15.20dB
Test plot as follows:
Global United Technology Services Co., Ltd. Project No.: GTSE120400307RF

2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102
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Report No

: GTSE12040030701

Test mode:

802.11b

RBW 100 kHz
VBW 300 kHz
SWT 10 ms

varker 1 [T1 ]
-4.71 dBm

2.414139423 GHz

®

Ref 21 dBm Att 20 dB

20 offget 1 gB
AXH
1
| A, /\M“\/*/\m
A
Center 2.412 GHz 1.5 WHz/ Span 15 MHz

Lowest channel

RBW 100 kHz
VBW 300 kHz

arker 1 [T1 ]

-2.57 dBn

®

Ref 21 dBm Att 20 dB SWT 10 ms 2.437793269 GHz
720" Offget 1 g8
1P
ViEw
1
¥
NMW e,
Center 2.437 GHz 1.5 MHz/ Span 15 MHz

Middle channel

RBW 100 kHz
VBW 300 kHz
SWT 10 ms

arker 1 [T1 ]

4.32 dBm
2.462288462 GHz

Ref 21 dBm Att 20 dB

20 offdet 1 g8

Center 2.462 GHz 1.5 WMHz/ Span 15 MHz

Highest channel

Global United Technology Services Co., Ltd.
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102
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Report No: GTSE12040030701

‘ Test mode:

802.11g

®

Ref 21 dBm

RBW 100 kHz Marker 2 [T1 ]
VBW 300 kHz 11.54 dBm

Att 20 dB SWT 10 ms 2.415525641 GHz

[207 Offget 1 B

Mt'\N‘A/W “WMVA AAIM,\AMM

Center 2.412 GHz

Ref 21 dBm

2.5 MHz/ Span 25 MHz

Lowest channel

*RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 11.89 dBm
“Att 20 dB SWT 10 ms 2.430709936 GHz

20 offjet 1 qB

Center 2.437 GHz

Ref 21 dBm

2.5 MHz/ Span 25 MHz

Middle channel

RBW 100 kHz
VBW 300 kHz
SWT 10 ms

Marker 1 [T1 ]
-11.50 dBr

Att 20 dB 2.456991987 GHz

20 Offyet 1 gB

Center 2.462 GHz

2.5 WHz/ Span 25 MHz

Highest channel

Global United Technology Services Co., Ltd.

Project No.: GTSE120400307RF

2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,

Shenzhen, China 518102
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| Test mode: 802.11n(H20)

Report No: GTSE12040030701

® RBW 100 kHz varker 1 [T1 ]
VBW 300 kHz 11.57 dem
Ref 21 dBm Att 20 dB SWT 10 ms 2.414483974 GHz
20 orfjet 1 ¢B
Center 2.412 Gz 2.5 WHz/ Span 25 MHz
® RBW 100 Kz jarker 1 [T1 ]
VBW 300 kHz 11.59 dBm
Ref 21 dBm Att 20 dB SWT 10 ms 2.431991987 GHz
20 offdet 1 g8
(Al
L

Center 2.437 GHz 2.5 WHz/ Span 25 MHz

Middle channel

@ RBW 100 kHz Marker 1 [T1 ]
VEW 300 KkHz ~11.96 dem

Ref 21 dBm Att 20 dB SWT 10 ms 2.456991987 GHz

[207 Offget 1 dB

Center 2.462 GHz 2.5 MHz/ Span 25 MHz

Highest channel

Global United Technology Services Co., Ltd. Project No.: GTSE120400307RF
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102
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| Test mode: 802.11n(H40)

Report No: GTSE12040030701

® RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 15.61 dBm

Ref 21 dBm Att 20 dB SWT 20 ms 2.414467949 GHz

20 orfjet 1 ¢B

al Al

Center 2.422 GHz 5 MHz/ Span 50 MHz

Lowest channel

® RBW 100 Kz jarker 1 [T1 ]
VBW 300 kHz 15.85 dBm

Ref 21 dBm Att 20 dB SWT 20 ms 2.429467949 GHz

20 offdet 1 g8

278

Lkl bl e | o
A 7

lﬂmn ILH
Wip¥

Lk
W

2

ki
[ &

i i
A bl

Center 2.437 GHz 5 MHz/ Span 50 MHz

Middle channel

® RBW 100 kHz Marker 1 [T1 ]
VEW 300 KkHz -15.92 dem

Ref 21 dBm Att 20 dB SWT 20 ms 2.444467949 GHz

[207 Offget 1 dB

bt bt L Al L ot bt ot g
" ol bl

VMWAW WAH["L\

Center 2.452 GHz 5 MHz/ Span 50 MHz

Highest channel

Global United Technology Services Co., Ltd. Project No.: GTSE120400307RF
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102
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6.6 Band edges

Report No: GTSE12040030701

6.6.1 Conducted Emission Method

Test Requirement:

FCC Part15 C Section 15.247 (d)

Test Method: ANSI C63.4:2003 and KDB558074 D01 Meas Guidance
Limit: In any 100 kHz bandwidth outside the frequency band in which the spread
spectrum intentional radiator is operating, the radio frequency power that is
produced by the intentional radiator shall be at least 20 dB below that in the 100
kHz bandwidth within the band that contains the highest level of the desired power,
based on either an RF conducted or a radiated measurement.
Test setup: Spectrum Analyzer
s
A= OO
Y o |
= =5 E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 5.8 for details

Test mode: Refer to section 5.3 for details
Test results: Pass
Test plot as follows:
Global United Technology Services Co., Ltd. Project No.: GTSE120400307RF

2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
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Report No: GTSE12040030701

Test mode: 802.11b

® RBW 100 kHz Marker 3 [T1 ] ® RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz -45.49 dBm *VBW 300 kHz -57.35 dBm
Ref 21 dBm “Att 20 dB SWT 15 ms 2.400000000 GHz Ref 21 dBm “Att 20 dB SWT 20 ms 2.483500000 GHz
20 offfet 1 4B Warker T LTT]T T20 offget 1 4B Varker I LTT]T
-4.13 dBm -4.99 dBm
2.41217¢9894 cHz | 2.462232528 GHz|[IEM
B Markdr 2 [T1[] I Markdr 2 [T1
-24.30 dBm ELIAS -2
2.403661936 GHz axd 2.470563588 G

1

D1 -4.13 dBm  — -4.99, A
w M Dl}ﬂ%mm

: 2 -pa.13 ag /3’ T ij ba 00 ae] \5\
N
J

WM%” T OO N

Center 2.404852 GHz 3.713 MHz/ Span 37.13 MHz Center 2.47524485 GHz 4.95103 MHz/ Span 49.5103 MHz

Lowest channel Highest channel

Test mode: 802.11g

® RBW 100 kHz Marker 3 [T1 ] % RBW 100 kHz Marker 3 [T1 ]
VBW 300 kHz 44 .81 dBm VBW 300 kHz 56.92 dBm
Ref 21 dBm Att 20 dB SWT 15 ms 2.400000000 GHz Ref 21 dBm “Att 20 dB SWT 10 ms 2.483500000 GHz
20 offjet 1 B Warkqr 1 [11]1 [20 offget 1 B Varkgr 1 LTTT
11.04 dBm -11.51 dBm
L 2.414526204 GHz [N 2.457001212 GHz
Varkdr 2 [T1]1 = Varkdr 2 [T1[1
-31.32 dBm 1 PK] -31.33 dBm
2.403068673 GHz WD | 2.470973558 GHz
= L
L 1

OT —IT-04 dBm
m T -0 %1 dBm
WW [PTR TIUTA N W“E LTt
2 —p1.04 B L e
N/] = f—02 —pi.51 aep <
/ - / N

WW %Mﬁmmm

P g o]

Center 2.407320952 GHz 3.685309 MHz/ Span 36.85309 MHz

Center 2.47375 GHz 5.25 MHz/ Span 52.5 MHz

Lowest channel Highest channel

Global United Technology Services Co., Ltd. Project No.: GTSE120400307RF
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102
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Report No: GTSE12040030701

Test mode: 802.11n(H20)

RBW 100 kHz Marker 3 [T1 ] “RBW 100 kHz Marker 3 [T1 ]

“VBW 300 kHz -44.73 dBm VBW 300 kHz -58.08 dBm

Ref 21 dBm “Att 20 dB SWT 15 ms 2.400000000 GHz Ref 21 dBm “Att 20 dB SWT 10 ms 2.483500000 GHz
[20 offget 1 dB Varkdr I [T11 F20 offéet 1 db Tarkdr T LTTIT

11.96 dBm

11.5:
2.414533966 Gl
arkdr 2 [T1

31.83 dBm
2.402511779 GHz

2.457003662 GHz
Markdr 2 [T1|1
1 PH 31.72 dBm
2.471391218 Ghz

HE
ol2
B
X

D2 -B1.58 dBn 3 7 D2 -B1.96 dBfn -
/f \t < A/ \
. A AC

|

et Ul

Start 2.39 GHz 3.3945 MHz/ Stop 2.423945 GHz Center 2.4740525 GHz 5.1895 MHz/ Span 51.895 MHz

Lowest channel Highest channel

Test mode: 802.11n(H40)

RBW 100 kHz tarker 3 [T1 ] RBW 100 kHz Vvarker 3 [T1 ]

VBW 300 kHz -48.92 dBm *VBW 300 kHz -58.54 dBm
Ref 21 dBm Att 20 dB SWT 10 ms 2.400000000 GHz Ref 21 dBm *Att 20 dB SWT 10 ms 2.483500000 GHz
20 off$et 1 qb Warkqr I L1111 20 oOffg$et 1 B Varkqr T T[]
-1%.43 dBm -15.81 dB
2.413301218 cHz|IEM 2. 44: 38 GHz |l
[ Markdr 2 [T1[] [ Markgr
L -34.98 dBm HSEK] dB
VAEW 2.403427821 GHz 2. Gl

B

3

S Al WYY VRN | YPRY WA ARRY NN Y A R VAR OAR N T

[ rv\r [l | ad } U{-’»V\‘ W v g ”ZU,W L

i ' l ]
2 -B5.43 dBfn 3 D2 -B5.81 dBfn

L AA ;
e JM\J‘N Ww ! | ) ‘\‘WL‘ [INTYY A

Center 2.41379 GHz 6.1 MHz/ Span 61 MHz Center 2.46642 GHz 7.3 MHz/ Span 73 MHz

Lowest channel Highest channel

Global United Technology Services Co., Ltd. Project No.: GTSE120400307RF
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6.6.2 Radiated Emission Method

Report No: GTSE12040030701

Test Requirement: FCC Part15 C Section 15.209 and 15.205
Test Method: ANSI C63.4: 2003
Test Frequency Range: 30MHz to 25GHz, only worse case is reported
Test site: Measurement Distance: 3m
Receiver setup: Frequency Detector RBW VBW Remark
Peak 1MHz 3MHz Peak Value
Al 1GH
bove 1GHz Peak 1MHz 10Hz Average Value
Limit: Frequency Limit (dBuV/m @3m) Remark
54.00 Average Value
Ab 1GH
ove i 74.00 Peak Value
Test setup: ~
TT Antenna Tower
}----b 3m <..§........{ — Horn Antenna
EUT v /’
Sl Spectrum

EI A Di\ Analyzer

Turn O.gm 'i‘

Table A A

1 1

Test Procedure: 1. The EUT was placed on the top of a rotating table 0.8 meters above the ground

at a 3 meter camber. The table was rotated 360 degrees to determine the
position of the highest radiation.

2. The EUT was set 3 meters away from the interference-receiving antenna, which
was mounted on the top of a variable-height antenna tower.

3. The antenna height is varied from one meter to four meters above the ground to
determine the maximum value of the field strength. Both horizontal and vertical
polarizations of the antenna are set to make the measurement.

4. For each suspected emission, the EUT was arranged to its worst case and then
the antenna was tuned to heights from 1 meter to 4 meters and the rota table
was turned from O degrees to 360 degrees to find the maximum reading.

5. The test-receiver system was set to Peak Detect Function and Specified
Bandwidth with Maximum Hold Mode.

6. If the emission level of the EUT in peak mode was 10dB lower than the limit
specified, then testing could be stopped and the peak values of the EUT would
be reported. Otherwise the emissions that did not have 10dB margin would be
re-tested one by one using peak, quasi-peak or average method as specified
and then reported in a data sheet.

Test Instruments: Refer to section 5.8 for details
Test mode: Refer to section 5.3 for details
Test results: Pass

Remark:

Pre-scan all kind of the place mode (X-axis, Y-axis, Z-axis), and found the Y-axis which it is worse case.

Global United Technology Services Co., Ltd. Project No.: GTSE120400307RF
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 31 of 67



GTS

Report No: GTSE12040030701

Measurement data:

Test mode: 802.11b Test channel: Lowest
Peak value:
Frequency Read Level ?r:;:;:a Cable E;i?;?p Level Limit Line | Over Limit Polarization
(MHz) (dBuV) (dB/m) Loss (dB) (dB) (dBuV/m) (dBuV/m) (dB)
2390.00 34.90 27.59 3.33 30.10 35.72 74.00 -38.28 Horizontal
2400.00 34.36 27.58 3.37 30.10 35.21 74.00 -38.79 Horizontal
2390.00 36.13 27.59 3.33 30.10 36.95 74.00 -37.05 Vertical
2400.00 35.58 27.58 3.37 30.10 36.43 74.00 -37.57 Vertical
Average value:
Frequency | Read Level ﬁ;\:g:a Cable E;i?;:p Level Limit Line | Over Limit Polarization
(MHz) (dBuVv) (dB/m) Loss (dB) (dB) (dBuV/m) | (dBuV/m) | (dB)
2390.00 28.24 27.59 3.33 30.10 29.06 54.00 -24.94 Horizontal
2400.00 28.05 27.58 3.37 30.10 28.90 54.00 -25.10 Horizontal
2390.00 29.50 27.59 3.33 30.10 30.32 54.00 -23.68 Vertical
2400.00 29.27 27.58 3.37 30.10 30.12 54.00 -23.88 Vertical
Test mode: 802.11b Test channel: Highest
Peak value:
Frequency Read Level ﬁgtc‘fg:a Cable E;i?::p Level Limit Line | Over Limit Polarization
(MHz) (dBuV) (dB/m) Loss (dB) (dB) (dBuV/m) | (dBuV/m) | (dB)
2483.50 33.82 27.53 3.49 29.93 34.91 74.00 -39.09 Horizontal
2500.00 33.33 27.55 3.52 30.70 33.70 74.00 -40.30 Horizontal
2483.50 35.06 27.53 3.49 29.93 36.15 74.00 -37.85 Vertical
2500.00 34.56 27.55 3.52 30.70 34.93 74.00 -39.07 Vertical
Average value:
Frequency | Read Level ﬁgig:a Cable E;i?::p Level Limit Line | Over Limit Polarization
(MHz) (dBuV) (dB/m) Loss (dB) (dB) (dBuV/m) | (dBuV/m) | (dB)
2483.50 27.26 27.53 3.49 29.93 28.35 54.00 -25.65 Horizontal
2500.00 26.87 27.55 3.52 30.70 27.24 54.00 -26.76 Horizontal
2483.50 28.50 27.53 3.49 29.93 29.59 54.00 -24.41 Vertical
2500.00 28.34 27.55 3.52 30.70 28.71 54.00 -25.29 Vertical
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. The emission levels of other frequencies are very lower than the limit and not show in test report.
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‘ Test mode:

| 802.11g Test channel: Lowest
Peak value:
Frequency | Read Level A:;i?:ra Cable PFrsca;trgrp Level Limit Line | Over Limit Polarization
(MHz) (dBuV) (dB/m) Loss (dB) (dB) (dBuV/m) (dBuV/m) (dB)
2390.00 34.79 27.59 3.33 30.10 35.61 74.00 -38.39 Horizontal
2400.00 34.21 27.58 3.37 30.10 35.06 74.00 -38.94 Horizontal
2390.00 36.02 27.59 3.33 30.10 36.84 74.00 -37.16 Vertical
2400.00 35.43 27.58 3.37 30.10 36.28 74.00 -37.72 Vertical
Average value:
Frequency | Read Level A;;i?:ra Cable PFraestrgrp Level Limit Line | Over Limit Polarization
(MHz) (dBuV) (dB/m) Loss (dB) (dB) (dBuV/m) (dBuV/m) (dB)
2390.00 28.13 27.59 3.33 30.10 28.95 54.00 -25.05 Horizontal
2400.00 27.90 27.58 3.37 30.10 28.75 54.00 -25.25 Horizontal
2390.00 29.39 27.59 3.33 30.10 30.21 54.00 -23.79 Vertical
2400.00 29.12 27.58 3.37 30.10 29.97 54.00 -24.03 Vertical
Test mode: 802.11g Test channel: Highest
Peak value:
Frequency | Read Level A:;i?:ra Cable PFrsca;trgrp Level Limit Line | Over Limit Polarization
(MHz) (dBuV) (dB/m) Loss (dB) (dB) (dBuV/m) (dBuV/m) (dB)
2483.50 33.70 27.53 3.49 29.93 34.79 74.00 -39.21 Horizontal
2500.00 33.19 27.55 3.52 30.70 33.56 74.00 -40.44 Horizontal
2483.50 34.94 27.53 3.49 29.93 36.03 74.00 -37.97 Vertical
2500.00 34.42 27.55 3.52 30.70 34.79 74.00 -39.21 Vertical
Average value:
Frequency | Read Level A;;i?:ra Cable PFraestrgrp Level Limit Line | Over Limit Polarization
(MHz) (dBuV) (dB/m) Loss (dB) (dB) (dBuV/m) (dBuV/m) (dB)
2483.50 2714 27.53 3.49 29.93 28.23 54.00 -25.77 Horizontal
2500.00 26.73 27.55 3.52 30.70 27.10 54.00 -26.90 Horizontal
2483.50 28.38 27.53 3.49 29.93 29.47 54.00 -24.53 Vertical
2500.00 28.20 27.55 3.52 30.70 28.57 54.00 -25.43 Vertical
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. The emission levels of other frequencies are very lower than the limit and not show in test report.
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‘ Test mode:

| 802.11n(H20) Test channel: Lowest
Peak value:
Frequency | Read Level A:;i?;ra Cable P;:st’;p Level Limit Line | Over Limit | o . .
(MHz) (dBuV) @By | Loss@®) | A (dBuv/im) | (dBuV/m) (dB)
2390.00 34.58 27.59 3.33 30.10 35.40 74.00 -38.60 Horizontal
2400.00 34.11 27.58 3.37 30.10 34.96 74.00 -39.04 Horizontal
2390.00 35.81 27.59 3.33 30.10 36.63 74.00 -37.37 Vertical
2400.00 35.33 27.58 3.37 30.10 36.18 74.00 -37.82 Vertical
Average value:
Frequency | Read Level A;;i?;ra Cable PFF:;Z:’ Level | LimitLine | OverLimit | . . .
(MHz) (dBuV) oy | Loss@®) | AL (dBuv/m) | (dBuV/m) (dB)
2390.00 27.92 27.59 3.33 30.10 28.74 54.00 -25.26 Horizontal
2400.00 27.80 27.58 3.37 30.10 28.65 54.00 -25.35 Horizontal
2390.00 29.18 27.59 3.33 30.10 30.00 54.00 -24.00 Vertical
2400.00 29.02 27.58 3.37 30.10 29.87 54.00 24,13 Vertical
Test mode: 802.11n(H20) Test channel: Highest
Peak value:
Frequency | Read Level A:;i?;ra Cable P;:st’;p Level Limit Line | Over Limit | o . .
(MHz) (dBuV) @By | Loss@®) | A (dBuv/im) | (dBuV/m) (dB)
2483.50 33.54 27.53 3.49 29.93 34.63 74.00 -39.37 Horizontal
2500.00 32.99 27.55 3.52 30.70 33.36 74.00 -40.64 Horizontal
2483.50 34.78 27.53 3.49 29.93 35.87 74.00 -38.13 Vertical
2500.00 34.22 27.55 3.52 30.70 34.59 74.00 -39.41 Vertical
Average value:
Frequency | Read Level A;;i?;ra Cable PFF:;Z:’ Level | LimitLine | OverLimit | . . .
(MHz) (dBuV) By | Loss@®) | A (dBuv/m) | (dBuV/m) (dB)
2483.50 26.98 27.53 3.49 29.93 28.07 54.00 -25.93 Horizontal
2500.00 26.53 27.55 3.52 30.70 26.90 54.00 -27.10 Horizontal
2483.50 28.22 27.53 3.49 29.93 29.31 54.00 -24.69 Vertical
2500.00 28.00 27.55 3.52 30.70 28.37 54.00 -25.63 Vertical
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. The emission levels of other frequencies are very lower than the limit and not show in test report.

Global United Technology Services Co., Ltd.
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Project No.: GTSE120400307RF

Page 34 of 67




GTS

Report No: GTSE12040030701

‘ Test mode:

| 802.11n(H40)

Test channel: Lowest
Peak value:
Frequency | Read Level A:;i?;ra Cable P;:st’;p Level Limit Line | Over Limit | o . .
(MHz) (dBuV) @By | Loss@®) | A (dBuv/im) | (dBuV/m) (dB)
2390.00 34.27 27.59 3.33 30.10 35.00 74.00 -38.91 Horizontal
2400.00 33.79 27.58 3.37 30.10 34.64 74.00 -39.36 Horizontal
2390.00 35.50 27.59 3.33 30.10 36.32 74.00 -37.68 Vertical
2400.00 35.01 27.58 3.37 30.10 35.86 74.00 -38.14 Vertical
Average value:
Frequency | Read Level A;;i?;ra Cable PFF:;Z:’ Level | LimitLine | OverLimit | . . .
(MHz) (dBuV) oy | Loss@®) | AL (dBuv/m) | (dBuV/m) (dB)
2390.00 27.61 27.59 3.33 30.10 28.43 54.00 -25.57 Horizontal
2400.00 27.48 27.58 3.37 30.10 28.33 54.00 -25.67 Horizontal
2390.00 28.87 27.59 3.33 30.10 29.69 54.00 -24.31 Vertical
2400.00 28.70 27.58 3.37 30.10 29.55 54.00 -24.45 Vertical
Test mode: 802.11n(H40) Test channel: Highest
Peak value:
Frequency | Read Level A:;i?;ra Cable P;:st’;p Level Limit Line | Over Limit | o . .
(MHz) (dBuV) @By | Loss@®) | A (dBuv/im) | (dBuV/m) (dB)
2483.50 33.16 27.53 3.49 29.93 34.25 74.00 -39.75 Horizontal
2500.00 32.69 27.55 3.52 30.70 33.06 74.00 -40.94 Horizontal
2483.50 34.40 27.53 3.49 29.93 35.49 74.00 -38.51 Vertical
2500.00 33.92 27.55 3.52 30.70 34.29 74.00 -39.71 Vertical
Average value:
Frequency | Read Level A;;i?;ra Cable PFF:;Z:’ Level | LimitLine | OverLimit | . . .
(MHz) (dBuV) By | Loss@®) | A (dBuv/m) | (dBuV/m) (dB)
2483.50 26.60 27.53 3.49 29.93 27.69 54.00 -26.31 Horizontal
2500.00 26.23 27.55 3.52 30.70 26.60 54.00 -27.40 Horizontal
2483.50 27.84 27.53 3.49 29.93 28.93 54.00 -25.07 Vertical
2500.00 27.70 27.55 3.52 30.70 28.07 54.00 -25.93 Vertical
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. The emission levels of other frequencies are very lower than the limit and not show in test report.
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6.7 Spurious Emission
6.7.1 Conducted Emission Method

Test Requirement: FCC Part15 C Section 15.247 (d)
Test Method: ANSI C63.4:2003 and KDB558074 D01 Meas Guidance
Limit: In any 100 kHz bandwidth outside the frequency band in which the spread
spectrum intentional radiator is operating, the radio frequency power that is
produced by the intentional radiator shall be at least 20 dB below that in the 100
kHz bandwidth within the band that contains the highest level of the desired power,
based on either an RF conducted or a radiated measurement.
Test setup: Spectrum Analyzer
Y o |
Fa - Y o |
s o |
— oo E.U.T
(o
]
Non-Conducted Table
Ground Reference Plane
Test Instruments: Refer to section 5.8 for details
Test mode: Refer to section 5.3 for details
Test results: Pass

Test plot as follows:
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Test mode: 802.11b

Lowest channel

“RBW 100 KMz  varker 2 [T1 ] ® “RBW 100 KMz  Marker 1 [T1 ]
VBW 300 kHz -51.29 dBm VBW 300 kHz -57.34 dBm
Ref 21 dBm Att 20 dB SWT 1 s 269.663461538 MHz Ref 21 dBm Att 20 dB SWT 1.5 s 21.971153846 GHz
20 offget 1 4B Warkdqr I LTL]] F20- off$et 1 4B
-%.66 dBm
2. 410651051 cHz| N CA]
1
D1 -4.7]1 dgm D1 -4.71 dBm
2 -P4_F1 dBm 2 -P4.71 dBp
2
A \ . Al oA ek W R DI R (RN Y pvpes " Ll " A fpad 4 Lapdud, ko]
Start 30 MHz 997 MHz/ Stop 10 GHz Start 10 GHz 1.5 GHz/ Stop 25 GHz

30MHz~10GHz 10GHz~25GHz
Middle channel

RBW 100 kHz Marker 2 [T1 ] ® RBW 100 kHz Marker 1 [T1 ]
VBW 300 KkHz 5 dBm VBW 300 KkHz 57.39 dBm
Ref 21 dBm Att 20 dB SWT 1's 269.6634 Hz Ref 21 dBm Att 20 dB SWT 1.5 s 23.004807692 GHz
20" Offget 1 g8 Varkqr 1 LT 20 offjet 1 4B
$.48 dBm
2.442613179 GHz| M o
e e
D1 -2.5{ dEm D1 -2.5{ dBm
b2 -p2.47 dBn b2 -p2.57 dBn
DB DB
l. 1
bbbl unu/J’\wuu PRSPV OO0 PP NIV Y FIRIPYILT A T DY S GOIRY | el A A st A A gl el 4 AR L AL St
Pt Pt &) ¥ i o e A
Start 30 MHz 997 MHz/ Stop 10 GHz Start 10 GHz 1.5 GHz/ Stop 25 GHz

30MHz~10GHz 10GHz~25GHz
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Highest channel

“RBW 100 kHz Marker 1 [T1 ] ® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -6.35 dBm VBW 300 kHz -56.67 dBm
Ref 21 dBm Att 20 dB ST 1s 2.458589744 GHz Ref 21 dBm Att 20 dB SHT 1.5 s 21.947115385 GHz
20 offget 1 4B [20” Offget 1 ¢B
L (A] L
1 PK
(AXH]
D1 -4.32 dgn 1 -4.32 dBm
2 -p4.42 dBp D2 -p4.32 dBn
b
okl ik palg TV U IR T Ll Attt IRFIPINY RRTETIY STEETY (YL A sibuagolihd s ekad d sl A
o i ~ i 4 + o
Start 30 MHz 997 MHz/ Stop 10 GHz Start 10 GHz 1.5 GHz/ Stop 25 GHz

30MHz~10GHz 10GHz~25GHz

Test mode: 802.11g

Lowest channel

RBW 100 kHz Marker 2 [T1 ] @ RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -51.51 dBm VBW 300 kHz -56.74 dBm
Ref 21 dBm Att 20 dB SWT 1s 269.663461538 MHz Ref 21 dBm Att 20 dB SWT 1.5 s 24.591346154 GHz
20 offget 1 4B Varkqr I LTL1]T 20 offget 1 g8
9 dBm
> 410 1 chz|mm
1 PK]
[AXH [AXH
= D1 -11.%4 m = 1 -11.%4 dBm
- 2 -p1.pa dep - D2 -B1.54 dBfr
1
0 I, WYY AT W T O WO NS o oLk S| PR P TRV IR U e VITHRPY YT FETRYO0 AP ORI AT YW o L
Start 30 MHz 997 MHz/ Stop 10 GHz Start 10 GHz 1.5 GHz/ Stop 25 GHz

30MHz~10GHz 10GHz~25GHz
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Middle channel

“RBW 100 kHz Marker 1 [T1 1 ® “RBW 100 kHz varker 1 [T1 ]
VBW 300 khHz -12.85 dBm VBW 300 kHz -57.39 dem
Ref 21 dBm Att 20 dB SWT 1s 2.442612179 GHz Ref 21 dBm Att 20 dB SWT 1.5 s 14.567307692 GHz
[207Offget 1 g8 T20 Offjet 1 ¢B
| (Al L LA
1_pK] 1 pK]
[AXH AXH
L
— 1 -11.49 gem = 1 -11.49 dBm
- 2 -B1_49 dBn 102 pi1.89 agn
DE
A 1
f
IPRN TP by T RO PP YRS AT VT RTTVRT TRTRU RTTTIV ARTRTTV) FOU bl ng i st b ot
. i Aok v Sl v Y
Start 30 MHz 997 MHz/ Stop 10 GHz Start 10 GHz 1.5 GHz/ Stop 25 GHz

30MHz~10GHz 10GHz~25GHz

Highest channel

RBIW 100 kHz Marker 2 [T1 ] ® RBW 100 kHz arker 1 [T1 ]
VBW 300 kHz -53.41 dBm VBW 300 khz 57.09 dBm
Ref 21 dBm Att 20 dB SWT 1's 109.887820513 MHz Ref 21 dBm Att 20 dB SWT 1.5 s 19.302884615 GHz
[207Offget 1 g8 Warkqr L [T1]1 [207 Offget 1 ¢B
11.57 dBm
2. 458584744 GHz| M |
- F= T -[1-5 dB
= DI - 1.9 dbn| Sfee e
- - 2 -31-% dBm
DZ —31.% agn
- N
v
/\A A PV PR ) L dostdsguilt ) WA R g gl p 2 s il Ll
- Jotelu oyl LY J ) J PO P RV APYTRTY APURTU L POY AT UNERY P A
- Al
Start 10 GHz 1.5 GHz/ Stop 25 GHz
Start 30 MHz 997 MHz/ Stop 10 GHz

30MHz~10GHz 10GHz~25GHz
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Test mode: 802.11n(H20)

Lowest channel

“RBW 100 kHz Marker 1 [T1 ] @ “RBW 100 kHz Marker 1 [T1 ]
VBW 300 Kz 11.85 dBm “VBW 300 kHz -57.69 dBm
Ref 21 dBm Att 20 dB SWT 1 s 2.410657051 GHz Ref 21 dBm Att 20 dB SWT 1.5 s 24.807692308 GHz
T20 off$et 1 4B T20 offfet 1 gB
L bl [A]
1 P 1Py
AXH WAXH
L
D1 -11.%7 gem = b1 -11.%7 dem

=007 —B1.p7 asp L.
F=S0———p> —p1.57 dEph

1
A...«M“ M Am st sl i Lodd NI SAATWTY

kae w Mgl A WY RTRT YR bl ittt P

t
3

Start 30 MHz 997 MHz/ Stop 10 GHz

Start 10 GHz 1.5 GHz/ Stop 25 GHz

30MHz~10GHz 10GHz~25GHz
Middle channel

RBW 100 kHz Marker 1 [T1 ] ® “RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 12.55 dBm VBW 300 kHz 57.39 dBm
Ref 21 dBm Att 20 dB SWT 1s 2.442612179 GHz Ref 21 dBm “Att 20 dB SWT 1.5 s 15.072115385 GHz
[207 Offget 1 ¢B 20~ Offget 1 g8
| LAl |
1 PK
vAxH ]
v
F DI -11.%9 dem - 1 -11.%9 dBm
F 2 -B1-§o dp| = D2 -B1.59 dBn
08
1
U \ebe PO AL L PV T Y Ao J A ki SUTRUN VNPTV FRFURUTY IV FAPIRT NN T RYTVRTIIN (RPN XY et Ly, A
Apid ot/ S cae Al A i
Start 30 MHz 997 MHz/ Stop 10 GHz Start 10 GHz 1.5 GHz/ Stop 25 GHz

30MHz~10GHz 10GHz~25GHz
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“RBW 100 kHz Marker 2 [T1 ]

VBW 300 kHz -& dBm
Ref 21 dBm Att 20 dB SWT 1 s 109.887820513 MHz
Fa0 offget 1 B Markdr T LT1]T

-13.85 dBm
2.456991987 GHz

DI -11.96 qpm

LAL\.AHIW WNLZNTY W AT Aoty LA

Start 30 MHz 997 MHz/ Stop 10 GHz

30MHz~10GHz
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“RBW 100 kHz
VBW 300 kHz

Marker 1 [T1 ]

Ref 21 dBm Att 20 dB SWT 1.5 s
20 offget 1 4B
| (Al
= DI -11.$6 dBm
= 2 -B1.96 dp
1

VT RTINS ! IV AP IRVSTPIP) ITPTION RPRRON AOVOPTIN DRV A

Start 10 GHz 1.5 GHz/ Stop 25 GHz

10GHz~25GHz

Test mode:

802.11n(H40)

Lowest channel

RBW 100 kHz
VBW 300 kHz
SWT 1 s

Marker 1 [T1 ]
15.79 dBm
2.410657051 GHz

Ref 21 dBm Att 20 dB

T20 Offjet 1 qB

——p1 -15.61 JBm

1 D2 -B5.B1 gl

}Liuu vl " RTINSV I ikl 4 T

Start 30 MHz 997 MHz/ Stop 10 GHz

30MHz~10GHz

®

RBW 100 KHz Marker 1 [T1 ]

VBW 300 khHz 56.74 dBm
Ref 21 dBm Att 20 dB SWT 1.5 s 19062500000 GHz
T20 Offjet 1 dB
L LA
————p1 -15.¢1 dBm
2 -B5.61 def SO
h
f
PO NI P VTIPRRTY ST TVRGPN PSTIIW [YPYI TN CPPUOO A Y
Start 10 GHz 1.5 GHz/ Stop 25 GHz

10GHz~25GHz
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Middle channel

“RBW 100 kHz Marker 1 [T1 ] ® “RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -16.27 dem VBW 300 kHz -57.02 dem
Ref 21 dBm Att 20 dB SWT 1s 2.442612179 GHz Ref 21 dBm Att 20 dB SWT 1.5 s 24.831730769 GHz
20 offget 1 4B 20 offget 1 4B
| (Al | (Al
1
D1 -15.45 qBm Y D1 -15.45 dBm
2 -B5.#i5 defn 2 -B5.85 defn
A‘ 1
L PR T 17 REATIUR PN FEVROTN P gt P L g s soned e Ay Al gt ) I et Lt s AL el P st Ao
e ¥ t e La
Start 30 MHz 997 MHz/ Stop 10 GHz Start 10 GHz 1.5 GHz/ Stop 25 GHz

30MHz~10GHz 10GHz~25GHz

Highest channel

RBW 100 kHz Marker 1 [T1 ] ® RBW 100 KHz Marker 1 [T1 ]
VBW 300 kHz 18.48 dBm VBW 300 khHz
Ref 21 dBm Att 20 dB SWT 1s 2.442612179 GHz Ref 21 dBm Att 20 dB SWT 1.5 s
T20 Offjet 1 qB T20 Offjet 1 dB
L LAl LA

————D1 -15.92 dBm ————D1 -15.92 dBm

————f+—D2 -B5.42 dBp 3DE 2 -B5.92 dBn 3DE

ALH N Y A YR PV I TP TSP 1y tsdpleckliiaiy o gl sssabpbi T b Mo g oL

" 4
ot e Mo rapeb--on A

Start 30 MHz 997 MHz/ Stop 10 GHz Start 10 GHz 1.5 GHz/ Stop 25 GHz

30MHz~10GHz 10GHz~25GHz
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6.7.2 Radiated Emission Method

Test Requirement:

FCC Part15 C Section 15.209

Test Method:

ANSI| C63.4: 2003

Test Frequency Range:

30MHz to 25GHz

Test site: Measurement Distance: 3m
Receiver setup: Frequency Detector RBW VBW Remark
30MHz-1GHz Quasi-peak 120KHz 300KHz Quasi-peak Value
Peak 1MHz 3MHz Peak Value
Above 1GHz
Peak 1MHz 10Hz Average Value
Limit: Frequency Limit (dBuV/m @3m) Remark
30MHz-88MHz 40.0 Quasi-peak Value
88MHz-216MHz 43.5 Quasi-peak Value
216MHz-960MHz 46.0 Quasi-peak Value
960MHz-1GHz 54.0 Quasi-peak Value
54.0 Average Value
Above 1GHz
74.0 Peak Value
Test setup: Below 1GHz
o Antenna Tower
J ________ Search
EUT >3m <¢, { ,/ Antenna
4m /
RF Test
‘? —_ L Receiver
v . [ ' !
EbTe 0fm : Im \ BE
J.:“ PoA |:|0|:|
[ |

Ground Plane

: 10 [ 1
WALty iddd

Above 1GHz
[=—=]
: Antenna Tower
seeep 3m (..i........{ — Horn Antenna
EUT v
dm Spectrum
A m\ Analyzer
; N
: i [ e 1
¥ ¥
IL:; 0.m n \ DEE
able A LA -
0 v Amplifier Lloa
d 1 1 1

Test Procedure:

1. The EUT was placed on the top of a rotating table 0.8 meters above the ground
at a 3 meter camber. The table was rotated 360 degrees to determine the
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position of the highest radiation.

2. The EUT was set 3 meters away from the interference-receiving antenna, which
was mounted on the top of a variable-height antenna tower.

3. The antenna height is varied from one meter to four meters above the ground to
determine the maximum value of the field strength. Both horizontal and vertical
polarizations of the antenna are set to make the measurement.

4. For each suspected emission, the EUT was arranged to its worst case and then
the antenna was tuned to heights from 1 meter to 4 meters and the rota table
was turned from 0 degrees to 360 degrees to find the maximum reading.

5. The test-receiver system was set to Peak Detect Function and Specified
Bandwidth with Maximum Hold Mode.

6. If the emission level of the EUT in peak mode was 10dB lower than the limit
specified, then testing could be stopped and the peak values of the EUT would
be reported. Otherwise the emissions that did not have 10dB margin would be
re-tested one by one using peak, quasi-peak or average method as specified
and then reported in a data sheet.

Test Instruments:

Refer to section 5.8 for details

Test mode:

Refer to section 5.3 for details

Test results:

Pass

Remark:

Pre-scan all kind of the place mode (X-axis, Y-axis, Z-axis), and found the Y-axis which it is worse case.
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[ | Below 1GHz

Frequency Eee\?edl A;;i?:ra (I:_?)lee Preamp Level Limit Line E)l\rﬁ; polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuVv/m) (dB)
35.84 44.05 13.08 0.62 26.46 31.29 40.00 -8.71 Vertical
85.43 45.17 10.33 1.00 26.32 30.18 40.00 -9.82 Vertical
167.97 47.65 8.72 1.61 26.05 31.93 43.50 -11.57 Vertical
365.58 44.87 13.19 2.20 26.23 34.03 46.00 -11.97 Vertical
730.68 42.69 18.09 3.01 27.07 36.72 46.00 -9.28 Vertical
963.48 37.90 20.01 3.43 26.42 34.92 54.00 -19.08 Vertical
41.60 40.90 11.17 0.64 26.44 26.27 40.00 -13.73 Horizontal
101.20 4417 10.93 1.15 26.34 29.91 43.50 -13.59 Horizontal
167.97 49.86 10.18 1.61 26.05 35.60 43.50 -7.90 Horizontal
365.58 49.58 13.62 2.20 26.23 39.17 46.00 -6.83 Horizontal
730.68 37.62 21.96 3.01 27.07 35.52 46.00 -10.48 Horizontal
963.48 37.50 21.51 3.43 26.42 36.02 54.00 -17.98 Horizontal
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‘ Test mode: ‘ 802.11b Test channel: Lowest
Peak value:
Frequency E;?g A;];?:?c:]ra ?_225 Preamp Level Limit Line (Ij\r/r?l: polarization
F B BuV, BuV,
(MHz) (dBuV) (dB/m) (dB) actor (dB) | (dBuV/m) (dBuVv/m) (dB)
4824.00 36.83 31.79 5.34 24.07 50.01 74.00 -23.99 Vertical
7236.00 33.41 36.19 6.88 26.44 50.16 74.00 -23.84 Vertical
9648.00 27.12 38.07 8.96 25.36 48.91 74.00 -25.09 Vertical
12060.00 * 74.00 Vertical
14472.00 * 74.00 Vertical
16884.00 * 74.00 Vertical
4824.00 35.60 31.79 5.34 24.07 48.78 74.00 -25.22 Horizontal
7236.00 32.17 36.19 6.88 26.44 48.92 74.00 -25.08 Horizontal
9648.00 25.91 38.07 8.96 25.36 47.7 74.00 -26.30 Horizontal
12060.00 * 74.00 Horizontal
14472.00 * 74.00 Horizontal
16884.00 * 74.00 Horizontal
Average value:
Read Antenna Cable L Over
Frequency Level Factor Loss Preamp Level Limit Line Limit polarization
F B BuV BuV,
(MHz) (dBuV) (dB/m) (dB) actor (dB) | (dBuV/m) (dBuVv/m) (dB)
4824.00 28.64 31.79 5.34 24.07 41.70 54.00 -12.30 Vertical
7236.00 25.37 36.19 6.88 26.44 42.00 54.00 -12.00 Vertical
9648.00 19.03 38.07 8.96 25.36 40.70 54.00 -13.30 Vertical
12060.00 * 54.00 Vertical
14472.00 * 54.00 Vertical
16884.00 * 54.00 Vertical
4824.00 27.41 31.79 5.34 24.07 40.47 54.00 -13.53 Horizontal
7236.00 24.13 36.19 6.88 26.44 40.76 54.00 -13.24 Horizontal
9648.00 17.82 38.07 8.96 25.36 39.49 54.00 -14.51 Horizontal
12060.00 * 54.00 Horizontal
14472.00 * 54.00 Horizontal
16884.00 * 54.00 Horizontal
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
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‘ Test mode: ‘ 802.11b Test channel: Middle
Peak value:
Frequency E:va:I A;;i?:ra ?_2:? Preamp Level Limit Line (L)l\r/r?l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4874.00 36.00 31.85 5.40 24.01 49.24 74.00 -24.76 Vertical
7311.00 34.30 36.37 6.90 26.58 50.99 74.00 -23.01 Vertical
9748.00 29.17 38.27 9.00 25.30 51.14 74.00 -22.86 Vertical
12185.00 * 74.00 Vertical
14682.00 * 74.00 Vertical
17179.00 * 74.00 Vertical
4874.00 34.78 31.85 5.40 24.01 48.02 74.00 -25.98 Horizontal
7311.00 33.08 36.37 6.90 26.58 49.77 74.00 -24.23 Horizontal
9748.00 27.95 38.27 9.00 25.30 49.92 74.00 -24.08 Horizontal
12185.00 * 74.00 Horizontal
14682.00 * 74.00 Horizontal
17179.00 * 74.00 Horizontal
Average value:
Frequency E:va:I A;;i?:ra ?_2:? Preamp Level Limit Line (L)l\r/r?l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4874.00 27.77 31.85 5.40 24.01 41.01 54.00 -12.99 Vertical
7311.00 26.15 36.37 6.90 26.58 42.84 54.00 -11.16 Vertical
9748.00 20.84 38.27 9.00 25.30 42.81 54.00 -11.19 Vertical
12185.00 * 54.00 Vertical
14682.00 * 54.00 Vertical
17179.00 * 54.00 Vertical
4874.00 26.43 31.85 5.40 24.01 39.67 54.00 -14.33 Horizontal
7311.00 24.81 36.37 6.90 26.58 41.50 54.00 -12.50 Horizontal
9748.00 19.50 38.27 9.00 25.30 41.47 54.00 -12.53 Horizontal
12185.00 * 54.00 Horizontal
14682.00 * 54.00 Horizontal
17179.00 * 54.00 Horizontal
Remark:
1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
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‘ Test mode: ‘ 802.11b Test channel: Highest
Peak value:
Frequency E:\ifl AFnatli?:ra CLits)l': Preamp Level Limit Line S\r/:l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4924.00 34.47 31.89 5.46 23.96 47.86 74.00 -26.14 Vertical
7386.00 33.30 36.49 6.93 26.79 49.93 74.00 -24.07 Vertical
9848.00 29.56 38.62 9.05 25.26 51.97 74.00 -22.03 Vertical
12310.00 * 74.00 Vertical
14772.00 * 74.00 Vertical
17234.00 * 74.00 Vertical
4924.00 33.38 31.89 5.46 23.96 46.77 74.00 -27.23 Horizontal
7386.00 32.19 36.49 6.93 26.79 48.82 74.00 -25.18 Horizontal
9848.00 28.47 38.62 9.05 25.26 50.88 74.00 -23.12 Horizontal
12310.00 * 74.00 Horizontal
14772.00 * 74.00 Horizontal
17234.00 * 74.00 Horizontal
Average value:
Frequency E:\ifl AFnatli?:ra CLits)l': Preamp Level Limit Line S\r/:l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4924.00 26.25 31.89 5.46 23.96 39.64 54.00 -14.36 Vertical
7386.00 25.16 36.49 6.93 26.79 41.79 54.00 -12.21 Vertical
9848.00 21.37 38.62 9.05 25.26 43.78 54.00 -10.22 Vertical
12310.00 * 54.00 Vertical
14772.00 * 54.00 Vertical
17234.00 * 54.00 Vertical
4924.00 25.04 31.89 5.46 23.96 38.43 54.00 -15.57 Horizontal
7386.00 23.93 36.49 6.93 26.79 40.56 54.00 -13.44 Horizontal
9848.00 20.16 38.62 9.05 25.26 42.57 54.00 -11.43 Horizontal
12310.00 * 54.00 Horizontal
14772.00 * 54.00 Horizontal
17234.00 * 54.00 Horizontal
Remark:
1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
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‘ Test mode: ‘ 802.11g Test channel: lowest
Peak value:
Frequency E:va:I A;;i?:ra ?_2:? Preamp Level Limit Line (L)l\r/r?l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4824.00 36.41 31.79 5.34 24.07 49.47 74.00 -24.53 Vertical
7236.00 33.29 36.19 6.88 26.44 49.92 74.00 -24.08 Vertical
9648.00 26.94 38.07 8.96 25.36 48.61 74.00 -25.39 Vertical
12060.00 * 74.00 Vertical
14472.00 * 74.00 Vertical
16884.00 * 74.00 Vertical
4824.00 35.36 31.79 5.34 24.07 48.42 74.00 -25.58 Horizontal
7236.00 31.75 36.19 6.88 26.44 48.38 74.00 -25.62 Horizontal
9648.00 25.79 38.07 8.96 25.36 47.46 74.00 -26.54 Horizontal
12060.00 * 74.00 Horizontal
14472.00 * 74.00 Horizontal
16884.00 * 74.00 Horizontal
Average value:
Frequency E:va:I A;;i?:ra ?_2:? Preamp Level Limit Line (L)l\r/r?l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4824.00 28.27 31.79 5.34 24.07 41.33 54.00 -12.67 Vertical
7236.00 25.07 36.19 6.88 26.44 41.70 54.00 -12.30 Vertical
9648.00 18.70 38.07 8.96 25.36 40.37 54.00 -13.63 Vertical
12060.00 * 54.00 Vertical
14472.00 * 54.00 Vertical
16884.00 * 54.00 Vertica
4824.00 26.95 31.79 5.34 24.07 40.01 54.00 -13.99 Horizontal
7236.00 23.76 36.19 6.88 26.44 40.39 54.00 -13.61 Horizontal
9648.00 17.52 38.07 8.96 25.36 39.19 54.00 -14.81 Horizontal
12060.00 * 54.00 Horizontal
14472.00 * 54.00 Horizontal
16884.00 * 54.00 Horizontal
Remark:
1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
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‘ Test mode: ‘ 802.11g Test channel: Middle
Peak value:
Frequency E:va:I A;;i?:ra ?_2:? Preamp Level Limit Line (L)l\r/r?l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4874.00 35.67 31.85 5.40 24.01 48.91 74.00 -25.09 Vertical
7311.00 33.94 36.37 6.90 26.58 50.63 74.00 -23.37 Vertical
9748.00 28.71 38.27 9.00 25.30 50.68 74.00 -23.32 Vertical
12185.00 * 74.00 Vertical
14472.00 * 74.00 Vertical
16884.00 * 74.00 Vertical
4874.00 34.48 31.85 5.40 24.01 47.72 74.00 -26.28 Horizontal
7311.00 32.75 36.37 6.90 26.58 49.44 74.00 -24.56 Horizontal
9748.00 27.59 38.27 9.00 25.30 49.56 74.00 -24.44 Horizontal
12185.00 * 74.00 Horizontal
14472.00 * 74.00 Horizontal
16884.00 * 74.00 Horizontal
Average value:
Frequency E:va:I A;;i?:ra ?_2:? Preamp Level Limit Line (L)l\r/r?l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4874.00 27.39 31.85 5.40 24.01 40.63 54.00 -13.37 Vertical
7311.00 25.83 36.37 6.90 26.58 42.52 54.00 -11.48 Vertical
9748.00 20.49 38.27 9.00 25.30 42.46 54.00 -11.54 Vertical
12185.00 * 54.00 Vertical
14472.00 * 54.00 Vertical
16884.00 * 54.00 Vertical
4874.00 26.25 31.85 5.40 24.01 39.49 54.00 -14.51 Horizontal
7311.00 2455 36.37 6.90 26.58 41.24 54.00 -12.76 Horizontal
9748.00 19.30 38.27 9.00 25.30 41.27 54.00 -12.73 Horizontal
12185.00 * 54.00 Horizontal
14472.00 * 54.00 Horizontal
16884.00 * 54.00 Horizontal
Remark:
1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
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‘ Test mode: ‘ 802.11g Test channel: Highest
Peak value:
Frequency E:\ifl AFnatli?:ra CLits)l': Preamp Level Limit Line S\r/:l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4924.00 34.12 31.89 5.46 23.96 47.51 74.00 -26.49 Vertical
7386.00 33.02 36.49 6.93 26.79 49.65 74.00 -24.35 Vertical
9848.00 29.26 38.62 9.05 25.26 51.67 74.00 -22.33 Vertical
12310.00 * 74.00 Vertical
14772.00 * 74.00 Vertical
17234.00 * 74.00 Vertical
4924.00 32.94 31.89 5.46 23.96 46.33 74.00 -27.67 Horizontal
7386.00 31.72 36.49 6.93 26.79 48.35 74.00 -25.65 Horizontal
9848.00 28.07 38.62 9.05 25.26 50.48 74.00 -23.52 Horizontal
12310.00 * 74.00 Horizontal
14772.00 * 74.00 Horizontal
17234.00 * 74.00 Horizontal
Average value:
Frequency E:\ifl AFnatli?:ra CLits)l': Preamp Level Limit Line S\r/:l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4924.00 25.89 31.89 5.46 23.96 39.28 54.00 -14.72 Vertical
7386.00 24.62 36.49 6.93 26.79 41.25 54.00 -12.75 Vertical
9848.00 21.13 38.62 9.05 25.26 43.54 54.00 -10.46 Vertical
12310.00 * 54.00 Vertical
14772.00 * 54.00 Vertical
17234.00 * 54.00 Vertical
4924.00 24.68 31.89 5.46 23.96 38.07 54.00 -15.93 Horizontal
7386.00 23.57 36.49 6.93 26.79 40.20 54.00 -13.80 Horizontal
9848.00 19.62 38.62 9.05 25.26 42.03 54.00 -11.97 Horizontal
12310.00 * 54.00 Horizontal
14772.00 * 54.00 Horizontal
17234.00 * 54.00 Horizontal
Remark:
1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
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‘ Test mode: ‘ 802.11n(H20) Test channel: Lowest
Peak value:
Frequency E:va:I A;;i?:ra ?_2:? Preamp Level Limit Line (L)l\r/r?l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4824.00 36.28 31.79 5.34 24.07 49.34 74.00 -24.66 Vertical
7236.00 32.77 36.19 6.88 26.44 49.40 74.00 -24.60 Vertical
9648.00 26.67 38.07 8.96 25.36 48.34 74.00 -25.66 Vertical
12060.00 * 74.00 Vertical
14472.00 * 74.00 Vertical
16884.00 * 74.00 Vertical
4824.00 35.05 31.79 5.34 24.07 48.11 74.00 -25.89 Horizontal
7236.00 31.53 36.19 6.88 26.44 48.16 74.00 -25.84 Horizontal
9648.00 25.46 38.07 8.96 25.36 47.13 74.00 -26.87 Horizontal
12060.00 * 74.00 Horizontal
14472.00 * 74.00 Horizontal
16884.00 * 74.00 Horizontal
Average value:
Frequency E:va:I A;;i?:ra ?_2:? Preamp Level Limit Line (L)l\r/r?l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4824.00 27.97 31.79 5.34 24.07 41.03 54.00 -12.97 Vertical
7236.00 24.61 36.19 6.88 26.44 41.24 54.00 -12.76 Vertical
9648.00 18.46 38.07 8.96 25.36 40.13 54.00 -13.87 Vertical
12060.00 * 54.00 Vertical
14472.00 * 54.00 Vertical
16884.00 * 54.00 Vertical
4824.00 26.74 31.79 5.34 24.07 39.80 54.00 -14.20 Horizontal
7236.00 23.37 36.19 6.88 26.44 40.00 54.00 -14.00 Horizontal
9648.00 17.25 38.07 8.96 25.36 38.92 54.00 -15.08 Horizontal
12060.00 * 54.00 Horizontal
14472.00 * 54.00 Horizontal
16884.00 * 54.00 Horizontal
Remark:
1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
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‘ Test mode: ‘ 802.11n(H20) Test channel: Middle
Peak value:
Frequency E:va:I A;;i?:ra ?_2:? Preamp Level Limit Line (L)l\r/r?l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4874.00 35.32 31.85 5.40 24.01 48.56 74.00 -25.44 Vertical
7311.00 33.64 36.37 6.90 26.58 50.33 74.00 -23.67 Vertical
9748.00 28.57 38.27 9.00 25.30 50.54 74.00 -23.46 Vertical
12185.00 * 74.00 Vertical
14682.00 * 74.00 Vertical
17179.00 * 74.00 Vertical
4874.00 34.10 31.85 5.40 24.01 47.34 74.00 -26.66 Horizontal
7311.00 32.42 36.37 6.90 26.58 49.11 74.00 -24.89 Horizontal
9748.00 27.35 38.27 9.00 25.30 49.32 74.00 -24.68 Horizontal
12185.00 * 74.00 Horizontal
14682.00 * 74.00 Horizontal
17179.00 * 74.00 Horizontal
Average value:
Frequency E:va:I A;;i?:ra ?_2:? Preamp Level Limit Line (L)l\r/r?l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4874.00 27.09 31.85 5.40 24.01 40.33 54.00 -13.67 Vertical
7311.00 25.49 36.37 6.90 26.58 42.18 54.00 -11.82 Vertical
9748.00 20.24 38.27 9.00 25.30 42.21 54.00 -11.79 Vertical
12185.00 * 54.00 Vertical
14682.00 * 54.00 Vertical
17179.00 * 54.00 Vertical
4874.00 25.87 31.85 5.40 24.01 39.11 54.00 -14.89 Horizontal
7311.00 2427 36.37 6.90 26.58 40.96 54.00 -13.04 Horizontal
9748.00 19.02 38.27 9.00 25.30 40.99 54.00 -13.01 Horizontal
12185.00 * 54.00 Horizontal
14682.00 * 54.00 Horizontal
17179.00 * 54.00 Horizontal
Remark:
1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. “* means this data is the too weak instrument of signal is unable to test.
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‘ Test mode: ‘ 802.11n(H20) Test channel: Highest
Peak value:
Frequency E:\ifl AFnatli?:ra CLits)l': Preamp Level Limit Line S\r/:l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4924.00 33.70 31.89 5.46 23.96 47.09 74.00 -26.91 Vertical
7386.00 32.72 36.49 6.93 26.79 49.35 74.00 -24.65 Vertical
9848.00 29.07 38.62 9.05 25.26 51.48 74.00 -22.52 Vertical
12310.00 * 74.00 Vertical
14772.00 * 74.00 Vertical
17234.00 * 74.00 Vertical
4924.00 32.49 31.89 5.46 23.96 45.88 74.00 -28.12 Horizontal
7386.00 31.49 36.49 6.93 26.79 48.12 74.00 -25.88 Horizontal
9848.00 27.86 38.62 9.05 25.26 50.27 74.00 -23.73 Horizontal
12310.00 * 74.00 Horizontal
14772.00 * 74.00 Horizontal
17234.00 * 74.00 Horizontal
Average value:
Frequency E:\ifl AFnatli?:ra CLits)l': Preamp Level Limit Line S\r/:l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4924.00 25.48 31.89 5.46 23.96 38.87 54.00 -15.13 Vertical
7386.00 24.58 36.49 6.93 26.79 41.21 54.00 -12.79 Vertical
9848.00 20.88 38.62 9.05 25.26 43.29 54.00 -10.71 Vertical
12310.00 * 54.00 Vertical
14772.00 * 54.00 Vertical
17234.00 * 54.00 Vertical
4924.00 24.27 31.89 5.46 23.96 37.66 54.00 -16.34 Horizontal
7386.00 23.35 36.49 6.93 26.79 39.98 54.00 -14.02 Horizontal
9848.00 19.67 38.62 9.05 25.26 42.08 54.00 -11.92 Horizontal
12310.00 * 54.00 Horizontal
14772.00 * 54.00 Horizontal
17234.00 * 54.00 Horizontal
Remark:
1 Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2 “* means this data is the too weak instrument of signal is unable to test.
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‘ Test mode: ‘ 802.11n(H40) Test channel: Lowest
Peak value:
Frequency E:va:I A;;i?:ra ?_2:? Preamp Level Limit Line (L)l\r/r?l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4844.00 33.76 31.82 5.36 24.05 46.89 74.00 -27.11 Vertical
7266.00 33.99 36.28 6.89 26.47 50.69 74.00 -23.31 Vertical
9688.00 27.35 38.13 8.98 25.34 49.12 74.00 -24.88 Vertical
12060.00 * 74.00 Vertical
14472.00 * 74.00 Vertical
16884.00 * 74.00 Vertical
4844.00 32.52 31.82 5.36 24.05 45.65 74.00 -28.35 Horizontal
7266.00 32.74 36.28 6.89 26.47 49.44 74.00 -24.56 Horizontal
9688.00 26.11 38.13 8.98 25.34 47.88 74.00 -26.12 Horizontal
12060.00 * 74.00 Horizontal
14472.00 * 74.00 Horizontal
16884.00 * 74.00 Horizontal
Average value:
Frequency E:va:I A;;i?:ra ?_2:? Preamp Level Limit Line (L)l\r/r?l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4844.00 25.61 31.82 5.36 24.05 38.74 54.00 -15.26 Vertical
7266.00 25.74 36.28 6.89 26.47 42.44 54.00 -11.56 Vertical
9688.00 19.01 38.13 8.98 25.34 40.78 54.00 -13.22 Vertical
12060.00 * 54.00 Vertical
14472.00 * 54.00 Vertical
16884.00 * 54.00 Vertical
4844.00 24.37 31.82 5.36 24.05 37.50 54.00 -16.50 Horizontal
7266.00 24 .49 36.28 6.89 26.47 41.19 54.00 -12.81 Horizontal
9688.00 17.77 38.13 8.98 25.34 39.54 54.00 -14.46 Horizontal
12060.00 * 54.00 Horizontal
14472.00 * 54.00 Horizontal
16884.00 * 54.00 Horizontal
Remark:
1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
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‘ Test mode: ‘ 802.11n(H40) Test channel: Middle
Peak value:
Frequency E:va:I A;;i?:ra ?_2:? Preamp Level Limit Line (L)l\r/r?l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4874.00 34.66 31.85 5.40 24.01 47.90 74.00 -26.10 Vertical
7311.00 34.22 36.37 6.90 26.58 50.91 74.00 -23.09 Vertical
9748.00 28.21 38.27 9.00 25.30 50.18 74.00 -23.82 Vertical
12185.00 * 74.00 Vertical
14682.00 * 74.00 Vertical
17179.00 * 74.00 Vertical
4874.00 33.44 31.85 5.40 24.01 46.68 74.00 -27.32 Horizontal
7311.00 33.01 36.37 6.90 26.58 49.70 74.00 -24.30 Horizontal
9748.00 27.06 38.27 9.00 25.30 49.03 74.00 -24.97 Horizontal
12185.00 * 74.00 Horizontal
14682.00 * 74.00 Horizontal
17179.00 * 74.00 Horizontal
Average value:
Frequency E:va:I A;;i?:ra ?_2:? Preamp Level Limit Line (L)l\r/r?l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4874.00 26.40 31.85 5.40 24.01 39.64 54.00 -14.36 Vertical
7311.00 25.98 36.37 6.90 26.58 42.67 54.00 -11.33 Vertical
9748.00 19.92 38.27 9.00 25.30 41.89 54.00 -12.11 Vertical
12185.00 * 54.00 Vertical
14682.00 * 54.00 Vertical
17179.00 * 54.00 Vertical
4874.00 25.18 31.85 5.40 24.01 38.42 54.00 -15.58 Horizontal
7311.00 2477 36.37 6.90 26.58 41.46 54.00 -12.54 Horizontal
9748.00 18.77 38.27 9.00 25.30 40.74 54.00 -13.26 Horizontal
12185.00 * 54.00 Horizontal
14682.00 * 54.00 Horizontal
17179.00 * 54.00 Horizontal
Remark:
1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. “*", means this data is the too weak instrument of signal is unable to test.
Global United Technology Services Co., Ltd. Project No.: GTSE120400307RF

2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 56 of 67



GTS

Report No: GTSE12040030701

‘ Test mode: ‘ 802.11n(H40) Test channel: Highest
Peak value:
Frequency E:\ifl AFnatli?:ra CLits)l': Preamp Level Limit Line S\r/:l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4904.00 32.95 31.88 5.44 23.97 46.30 74.00 -27.70 Vertical
7356.00 33.27 36.45 6.91 26.70 49.93 74.00 -24.07 Vertical
9808.00 28.81 38.52 9.03 25.27 51.09 74.00 -22.91 Vertical
12310.00 * 74.00 Vertical
14772.00 * 74.00 Vertical
17234.00 * 74.00 Vertical
4904.00 31.72 31.88 5.44 23.97 45.07 74.00 -28.93 Horizontal
7356.00 32.04 36.45 6.91 26.70 48.70 74.00 -25.30 Horizontal
9808.00 27.65 38.52 9.03 25.27 49.93 74.00 -24.07 Horizontal
12310.00 * 74.00 Horizontal
14772.00 * 74.00 Horizontal
17234.00 * 74.00 Horizontal
Average value:
Frequency E:\ifl AFnatli?:ra CLits)l': Preamp Level Limit Line S\r/:l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4904.00 24.72 31.88 5.44 23.97 38.07 54.00 -15.93 Vertical
7356.00 2472 36.45 6.91 26.70 41.38 54.00 -12.62 Vertical
9808.00 20.32 38.52 9.03 25.27 42.60 54.00 -11.40 Vertical
12310.00 * 54.00 Vertical
14772.00 * 54.00 Vertical
17234.00 * 54.00 Vertical
4904.00 23.49 31.88 5.44 23.97 36.84 54.00 -17.16 Horizontal
7356.00 23.49 36.45 6.91 26.70 40.15 54.00 -13.85 Horizontal
9808.00 19.16 38.52 9.03 25.27 41.44 54.00 -12.56 Horizontal
12310.00 * 54.00 Horizontal
14772.00 * 54.00 Horizontal
17234.00 * 54.00 Horizontal
Remark:
1 Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2 “* means this data is the too weak instrument of signal is unable to test.
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